Agroparts: www.HARDI-INTERNATIONAL.com Page 1
PUMP - 1202 W/MOUNTING BASE, A0160-HIN, 01:01:16 Date 03.01.2020 13:46
parts-n° order description
qty
— 111470 1|VALVE CHAMBER 1202
14 \; 4
PN CO) L‘”” 120024 1|DIAPHRAGM BACK DISC 1200-1300
111470I i {
\ 334321 POLY (STD) // 140873 1| CRANK SHAFT MODEL 1202-9MM
@@I(umsaﬂw) // .
é (pazzrs viToN) - 160053 1|DUST PLATE
N *72043600 /
330072 161172 1|DIAPHRAGM DISC F. 1203/1303
72181100 . 5 %} 210011 1|SEAL FELT D39/23 X 4
a7\ S v—‘
“‘2‘2594@% CD *72043600 210077 1|BEARING BALL 6305
"161172L % 460375%@ \ *330072
'““‘Hjﬁa‘a?_’ L 72181100 210081 1|BEARING BALL 6307
*33511300 /}/
= [72re 242153 1|0O-RING D26X4 EPDM
120024 >
161172 242216 1|0O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' SAE H TR
280044 1|KEY HEXAGON W6 3/16'
330072 1|O-RING D53.5/D45.5X4
334310 1|NYLON WASHER 1202/1302/462
334321 1|O-RING POLY. 34.0x26.0x4.0
a20162 2001t 420066 1|BOLT HEX 8.8 DEL 3/8"X50MM
/f 210081
e O 420162 1|BOLT HEX 8.8 DEL 3/8"x15MM
210077
67 470072 420836 1|BOLT HEX 8.8 RAW M8X85
460353 75073300
+ _ITEMS INGLUDED 421002 1|BOLT HEX 8.8 DEL M10X30 FT DIN933
IN REPAIR KIT
421259 1|BOLT HEX UNC7/16"x2.25" 18-8SS
A01 60 430032 1|BOLT HEX 8.8 RAW 1/2'X55MM
430404 1|BOLT HEX 8.8 DEL M12X50




Agroparts: www.HARDI-INTERNATIONAL.com Page 2
PUMP - 1202 W/MOUNTING BASE, A0160-HIN, 01:01:16 Date 03.01.2020 13:46
parts-n° order description
aty
_ 460342 1|NUT HEX M10 DEL DIN934
A2 E
L, =) < 430032
oS | T 460353 1|NUT HEX M8 BLACK
(D, o s NEShSD g 460375 1|NUT HEX M12 BLACK
S({(MNSGEPDM) 1) 4 // .
O (uazievon) ‘ / 460434 1|NUT HEX 3/8' NC BLACK
@ *72043600 /
330072 Y . 470072 1|WASHER D15/D8X.5 LOCK
72181100 ¢ & 5 % 33511300 1|DIAPHRAGM 1202-1303 POLY 2006
“‘2‘2594@% CD *72043600 72043600 1|VALVE FOR 462/463
'161172—|_%3% 460375%@ ) 330072
ST’ P T2181100 72181000 1|HOUSING, PUMP, 1203 RED
e 257 72181000 72181100 1|DIAPHRAGM COVER 1203/1303+BLT
> l‘ + S
120024 Z
‘61172 72181200 1|CONNECTING ROD FOR 1203 W/M12
75073300 1|PUMP KIT 1200/1202 "06"

280011
420162

210081

//
/— 72181200

1470072
460353

75073300

*- ITEMS INCLUDED
IN REPAIR KIT




